SPORTON LAB.

FCC RF Test Report

Report No. : FG372609B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 d8 i 50 dBm
. .......a-ll N-—-‘"‘T
60 dB -60 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 668.84558 MHz -68.34 dBm -55.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.86657 MHz -68.53 dBm -55.53 dB
725.000 MHz 1.000 GHz 100.000 kHz 958.65385 MHz -67.89 dBm -54.89 dB 725.000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -67.80 dém -54.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39015 GHz -41.35 dBm -28.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -41.42 dBm -28.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92476 GHz -52.45 dém -30.45 de 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -52.51 dém -39.51 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.89678 GHz -60.07 dBm -47.07 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.89878 GHz -60.29 dBm -47.25 dB
-~ - -
L JL J L JL J
Date: 1.AUG 2023 15:57:39 Date: 1.AUG.2023 16:12:26
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
ey _—a*j
ong
-60 dém I- e
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 669.38531 MHz -68,50 dBm -55.50 dB
725.000 MHz 1.000 GHz 100,000 kHz Q47.93956 MHz -67.72 dBm -54,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -38.54 dBm -25.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80727 GHz -52.35 dBm -39.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90727 GHz -59.93 dBm -46.93 dB
) ) o
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LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 d8 JI_ -50.dBm | I
60 dB -60 dBm
)
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 689.83508 MHz -67.81 dBm -54.51 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -67.09 dBm -54.09 dB
725.000 MHz 1.000 GHz 100.000 kHz 977.60989 MHz -67.78 dBm -54.78 dB 725.000 MHz 1.000 GHz 100.000 kHz 930.08242 MHz -67.59 dém -54.50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -42.02 dBm -29.02 dB& 1.000 GHz 3.000 GHz 1.000 MHz 2.10047 GHz -45.70 dBm -32.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -52.47 dém -30.47 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -52.39 dém -39.39 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.89128 GHz -60.09 dBm -47.09 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.89378 GHz -60.23 dBm -47.23 dB
-~ - -
L JL J L JL J
Date: 1.AUG 2023 16:25:27 Date: 1.AUG.2023 16:37:34
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
| e
-50 dBm |,__. [ ———
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 689.83508 MHz -68.43 dBm -55.43 dB
725.000 MHz 1.000 GHz 100,000 kHz Q52.60989 MHz -67.74 dBm -54,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -40.03 dBm -27.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -52.52 dBm -39.52 dB
7.000 GHz 9.000 GHz 1.000 MHz 9.88678 GHz -60.20 dBm -47.20 dB
) ) o

Date 1 AUG 2003 183854

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2APJ4-SLM920

Page Number

1 AB2 of A218
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Report No. : FG372609B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) V?J,L?ge Deverian result
(Ppm)
50 Normal Voltage 0.0032
40 Normal Voltage 0.0015
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0048

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0005
20 Minimum Voltage 0.0017

Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.5 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number : A63 of A218
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s=amranas. FCC RF Test Report Report No. : FG372609B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.70 472 6.00 6.03 PASS
LTE Band 13 / 10MHz
Middle Channel / Full RB/ QPSK
o Att 30 dB AQT 2 ms & RBW 10 MHz
E-0: ‘\
o s ot TS
C )i [T
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Middle Channel / Full RB/ 16QAM

(=

Spectrum

RefLavel 24.90 dom  Offset +.00 db
Att 30 B AQT 2 ms @ RBW 10 MHz

&
5
€0 -
\
1E-0 L
1
i
16D }
lcF 782.0 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 20.67 dém | 25.25 dém 5.56 0B 2.45 d8 4.03 dB 4.72 db 5.25 db
[ )j ] QD e

Date: 2AUG.2023 11:24.51

Middle Channel / Full RB/ 64QAM

(%]

Spectrum
RefLevel 24.00 dom  Offset .80 0B

Att 30 08 AQT 2 ms @ RBW 10 MHz
@153 view

lcF 782.0 MKz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function samples: 130000
Mean Peak |  crest | 10% 0.1% |  0.019% |

Trace 1 [ 19.66 dém | 25.53 dém .65 db 3.16 dB 5.07 dB 6.5 b

i

L JL J

Date: 2AUG.2023 11:2514

Middle Channel / Full RB/ 256QAM

Spectrum
Ref Level 24.80 dom  Offset .80 o8

Att 30.de_AQT Zms @ RBW 10 MHz
@153 view
5
0.01 -
16D -
X
. 3
1E-0 v
1 \
1 Y,
1E-0! |
lcF 782.0 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.76 dém | 25.78 dém .55 0B 3.16 dB 5.04 dB .03 db 6.64 b
[ i ] [T

DCate: 2AUG.2023 11:25:36
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26dB Bandwidth

Mode
BW
Mod.
Middle CH
BW
Mod.
Middle CH

LTE Band 13 : 26dB BW(MHz)
5MHz

QPSK
4.95

16QAM
4.96

10MHz

QPSK
9.61

16QAM
9.69

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Date: 2 AUG.2023 11:27.31

Cate: 2 AUG.2023 112762

J

- -

Ref Level 24.80 dém Offset 4.80 dB & RBW 100 kHz Ref Level 24.80 d8m Offset 480 d& & RBW 100 kHz
o At S0dE SWT 10 s @ VBW 300 kHz  Mode Auto FFT e At 0B SWT 10 s @ VBW 300 kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
P Mi[1] 14.47 dBm o8 dom Mi[1] 15.43 dBm
20d8 [ 783.74800 MHZ| 20da 783.67800 MHZ|
0 dam A MBS N 26.00 dB I s A e B 26.00 dB
1o ds 7 Bw \ +.945000000 MHz 0da 7 I \ +.955000000 MHz

/ [s \ 58.5) Qfa \ 58.2
0 dem J ) factor \ 158 o dBm Il ) factor \ 158.2]
\ y ki
10 d , 10 ¥
\ | \
-z0 - e ey T el e .

A v L v AT
AL
30 df
40 -40
50 o 50 di
-60 -60
70 d 70 dl
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz

Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result

M1 1 783,748 MHz 14.47 dBm ndB down 4,045 MHz M1 1 783.678 MHz 15.43 dém ndB down 4955 MHz

Ti i 778,522 MHz -11.15 dBm ndg 26.00 d& T1 1 779.552 MHz -10.18 dém ndg 26.00 d&

T2 1 784,468 MHZ -11.32 dBm Q factor 158.5 T2 1 784.507 MHz -10.45 dém Q factor 158.2

g v v v
L JL J JL

LTE Band 13

Middle Channel / 10MHz / QPSK

Midd

le Channel /

10MHz

/ 16QAM

rum - -
Ref Level 24.80 dém Offset 4.80 dB & RBW 300 kHz Ref Level 2480 d8m Offset 480 d& & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dom wIMI[1] 17.11 dém oo damn Mi[1] 16.80 dém
2048 783.4390 MHz 2048 o 785.6060 MHz
I P \ 26.00 dB I ATV A 26.00 dB
1o ds i \ 9.610000000 MHz 0da 7 [ 9.690000000 MHz
o dam l' Q factor \I 81.5 0 dBm : Q factor \ a1.1
. T ! 1z
10 d - ¥ 10 df 'f .
i | i L
20 0 / \
= T . 2 7 o
n / N
20 df 30 df =
40 — -40 -
~ A et
S -5
-60 -60
704 70d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result
M1 1 783,439 MHz 17.11 dBm ndB down Q.61 MHz M1 1 785.696 MHz 16.80 dém ndB down 9.69 MHz
T 1 777,205 MHz -.03 dbm nde. 26.00 d& T 1 777,185 MHz -9.54 dém nde. 26.00 d&
T2 1 786,815 MHz -2.61 dam Q factar 81.5 T2 1 786,875 MHz -8.97 dam Q factar 81.1
7 v v v
L JL J JL J
Date: 2 AUG 2023 11:23.24 Date: 2 AUG 2023 11.23:45
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.50 4.52
BW 10MHz

Mod. QPSK 16QAM
Middle CH 8.99 8.97

LTE Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

m um | 7
Ref Level 24.80 dém Offset 4.80 dB & RBW 100 kHz Ref Level 24.80 d8m Offset 480 d& & RBW 100 kHz
o At S0dE SWT 10 s @ VBW 300 kHz  Mode Auto FFT e At 0B SWT 10 s @ VBW 300 kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
P Mi[i] 14.95 dBm o8 dom Mi[1] 14.75 dBm
2048 Y - 783.63800 MHZ 20da Iy . 782.08000 MHZ
e ol P v e ¢ (- A9E 196 MHZ| T Al Vot PP ATY S ATa A W™ 18 & MHZ|
10 dBm '_\ . w, . Doe By v 4495504496 MH 10 dem | . " et 7 +.515484515 MH
{ Y J \
0 dem T 0 dBm: .
] 1 ] ‘
/ . /
10 d f - 10 4 "
| /
A ~ -20 V=Y (VA avey
Iy ) S o AV v
0
40 -40
50 o 50 di
-60 -60
70 d 70 dl
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 783,638 MHz 14.95 dBm M1 1 782.08 MHz 14.75 dém
Ti i 779.75225 MHz 7.63 dém Oce Bw 4.485504456 MHz T1 1 779.74226 MHz 8.00 dém Oce Bw 4.515484515 MHz
T2 1 784,24775 MHZ 9.45 dBm T2 1 784.25774 MH2 10.55 dBm
g v v v
L L . - L

JL

J
Date: 2 AUG 2023 11:27.10 Cate: 2 AUG.2023 11.28:13

LTE Band 13
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

rum | i T
Ref Level 24.80 dém Offset 4.80 dB & RBW 300 kHz Ref Level 2480 d8m Offset 480 d& & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
oo damm MI[1h1 17.34 dém oo damn COTEV I
2068 - B ~ 784.8170 MHz 2048 .
3 il 8.9 991 MHZ, e e g
10 dem : 8.991008991 MH 10 dam ; y / o B
/ \ / |
0 dgm T T 0 dBm + T
! | \
10d - . 10 df ! 1
/ b / \
20 - L -20 ; et
J e / A
30 d - 30 db - —
]
a0 . 40
250 g
-60 -60
704 70d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 784,817 MHz 17.34 dBm M1 1 785.516 MHz 15.81 dém
T 1 777.5245 MHz 10.83 dém Oce Bw £.901008991 MHz T 1 777.5045 MHz 9.73 dém Oce Bw 8.971028971 MHz
T2 1 786.5155 MHZ 9.46 dam T2 1 786.4755 MHz .33 dam
7 v v v
L L . - L

JL

J
Date: 2 AUG 2023 11:23.08
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

carum ) (=) [ spectrum
Ref Level 24.80 dbm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.50 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvaPwr
20 dblgut Gheck DAES 20 dbkll Gheck pARS
Line _§PURIOUS_| INE_ABS |ﬂ| PAES Line _$PURIOUS_| INE_ABS_| PARS ﬂ
10 dBm- ” 10 dam H
0 dam H 0 d&m H
-10 dBm } } 10 de - l l
-20 dam ’l 1‘ -20 dBn J T
e e |
SPU 5_LINE_ABS_ )' \\ " SPURIOUS_LINE_ABS_ fl \
40 dem ] 0 de AN VAR
50 dBm / g m‘l 50 dem (\ ‘ s \
-60 dem r — ‘_ﬁ 60 d o l"‘" al
-70 dBm 1 70 dBrr r T
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Lows Range U RBW Frequenc Pawer Abs ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77463437 MH2 -74.76 dBm -39.76 d& 763.000 MHz 775,000 MHz 6.250 kHz 766.01499 MHz -76.10 dBm -41.10 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -60.34 dBm -47.34 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.83931 Mhz -63.03 dém -50.93 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99945 MHz -63.23 dBm -50.23 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.94131 MHz -62,83 dBm -55.83 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 19.70 dBm -10.30 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 12,69 dém -10.11 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09865 MHz -63.77 dBm -50.77 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.02562 MHz -60.83 dém -47.83 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -60.46 dBm -47.45 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.83671 MHz ~54.10 dBm ~41.10 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,39610 MHz -75.55 dBm -40.55 dB 793.000 MHz 506,000 MHz 6.250 kHz 793,17532 MHz -65.76 dim -30.76 dB
]'r T TTTTTT
( Il J ]

Date: 2 AUG 2023 10:24:00

Date: 2.AUG.2023 10.44.33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]’r 1

Date: 2.AUG.2023 10:33.26

- )| J

Date: 2.AUG.2023 10.53.00

rum Spe m
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dhimit Gheck PAKS 20 dhifait ¢heck
Line _§PURIOUS_|INE_ABS PASS Line _§PURIOUS_| INE_ABS_|
10 dBm. 10 dBm
[ [
0 dBm [ ‘ 0 dem [ I
-10 dBm J l -10d8 —] T !
-20 d8m T T -20 dBm /
SPU 5_LINE_ABS_ / \ SPURIOUS_LINE_ABS_| //-" l“\,,
40 dem \_\r‘ -40 d 7 I"
-50 dBm r, T -50 dBm I
-60 dBm -60 d ey
/[ ™, ™ o
-70 dBm # 70 dBrr I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,99401 MHz -65.21 dBm -30.21 d& 763.000 MHz 775,000 MHz 6.250 kHz 774.69431 MHz -75.45 dBm -40.45 dB
775.000 MHz 775,900 MHz 100,000 kHz 77587977 MHz -45.08 dBm -32.08 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.86988 MHz -62,45 dBm -49.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 77598906 MHz -48.38 dBm -35.38 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.98936 MHz -65.67 dBm -52.67 dB
776.000 MHz 788,000 MHz 100,000 kHz 77818781 MHz 5.84 dBm -24.16 dB 776.000 MHz 788,000 MHz 100.000 khz 78352248 MHz £.75 dém —24.25 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,05599 MHz -#9.45 dBm -36.45 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.04650 MHz -42,18 dBm -29.18 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,10734 MHz -45.88 dBm -32.88 dB 788,100 MHz 793,000 MHz 100.000 kHz 789.58077 MHz -36.87 dBm -23.87 dB
793.000 MHz 806,000 MHz 6,250 kHz 793,08442 MHz -62.07 dBm -27.07 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.08442 MHz -57.83 dBm ~22.83 dB
—_—
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Report No. : FG372609B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrum

Spe

m

Ref Level 24.80 dbm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbifuitgheck PARS 20 dbfl Gheck
Line _BPURIOUS_LINE ABS In| PABS Line _§PURIOUS_|INE_ABS_| FI
10 dBm- ” 10 dem H
0 dam \ 0dBm H
-10 dBm h -10 dBm — | |
-20 dBm ’ '[ -20 dBm: Jl \
SRS LINE ABS t SPURIDUS_LINE_ABS. / |l
-40 dBm L] 40 dem
LA A LS
-50 dBm ‘, \'\J A -50 dBm iy { \J
60 dBm / L \ il pl 60 diém “ \J A
! rﬂ LT k_u_,'\ [— [
-70 dBm 1 70 dBm r'
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Fraquency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77495804 MHz -74.97 dBm -39.97 d& 763.000 MHz 775.000 MHz 6.250 kHz 768.14885 MHz -76.12 dBm -41.12 dg
775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -60.48 dBm -47.48 de 775.000 MHz 775.900 MHz 100.000 kHz 775.34301 MHz -63.95 dBm -50.95 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99176 MHz -61.31 dBm -48.31 dB 775.000 MHz 776,000 MHz 30.000 kHz 775.99436 MHz -68.87 dbm -55.87 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 18.83 dBm -11.17 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.23 dBm -10.77 dB
788.000 MHz 788,100 MHz 30,000 kHz 78809885 MHz -65.83 dBm -52.83 de 788,000 MHz 788.100 MHz 30.000 kHz 788.02712 MHz -61.66 dBm -48.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -61.61 dBm -48.61 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.78776 MHz ~54.36 dem ~41.36 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,12338 MHz -75.62 dBm -40.62 dB 733,000 MHz 806,000 MHz 6.250 kHz 703.17532 MHz ~70.59 dBm -35.59 db
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Ref Level 24.80 dBm  Offset 4.80 db Mode Auta Sweep Ref Level 24.80 d8m  Offset 4.50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -65.54 dBm -30.54 dB 763.000 MHz 775,000 MHz 6.250 kHz 774.95804 MHz -75.65 dBm -40.65 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -45.86 dBm -32.86 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.88636 MHz -62.24 dém -49.24 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99825 MHz -48.57 dBm -35.57 db 775.900 MHz 776.000 MHz 30.000 kHz 775.99585 MHz -65.14 dém -52.14 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.94805 MHz 4.98 dem -25.02 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.85814 MHz 4.84 dem -25.16 d&
788,000 MHz 788.100 MHz 30.000 kHz 788.03122 MHz -49.69 dBm -36.69 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.06868 MHz -40.90 dBm -27.90 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -45.76 dBém -32.76 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -36.92 dBém -23.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.11039 MHz -64.57 dBm -29.57 di 793,000 MHz 806.000 MHz 6.250 kHz 793.24026 MHz -58.43 dBm -23.43 dB
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LTE Band 13 /5MHz / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

763,000 MHz 775.000 MHz 6,250 kHz 774.25075 MHz -74.89 dem -39.89 d& 763.000 MHz 775.000 MHz 6.250 kHz 772.08791 MHz -76.15 dém -41.15 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85999 MHz -61.42 dBm -48.42 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.40585 MHz -63,95 dem -50.95 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96089 MHz -65.61 dBm -52.61 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.93322 MHz -68.77 dBm -55.77 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.26064 MHz 18.94 dBm -11.06 d& 776,000 MHz 788,000 MHz 100.000 kHz 786.66334 MHz 19.09 dem -10.91 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.04441 MHz -66.03 dBm -53.03 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00524 MHz -61.36 dBm -48.36 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -61.42 dBm -48.42 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.83671 MHz -54.36 dem -41.36 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -75.71 dBm -40.71 dB 793,000 MHz 806,000 MHz 6.250 kHz 703,04545 MHz -70.47 dBm -35.47 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -65.77 dém -30.77 d& 763.000 MHz 775.000 MHz .250 kHz 774.83816 MHz -76.07 dBm -41.07 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89505 MHz -46.02 dém -33.02 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.85865 MHz -61.99 dém -48.99 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99256 MHz -48.55 dBm -35.55 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99605 MHz -65.60 dBm -52.60 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.17582 MHz 4.79 dBém -25.21 de 776.000 MHz 788.000 MHz 100.000 kHz 78421778 MHz 4.83 dem -25.17 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.03011 MHz -49.35 dBm -36.35 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.03931 MHz -41.47 dBm -28.47 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -45.77 dBm -32.77 dB 788,100 MHz 793.000 MHz 100.000 kHz 786.18077 MHz -37.26 dBm -24.26 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.29221 MHz -64.78 dBm -29.78 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -58.24 dBm -23.24 dB
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LTE Band 13/ 5MHz / 256QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.81419 MHz -74.98 dem -39.08 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -76.26 dBm -41.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88876 MHz -61.09 dém -48.09 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.61184 MHz -64.04 dBm -51.04 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99436 MHz -64.93 dBm -51.93 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.90834 MHz -68.85 dBm -55.95 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.24865 MHz 18.91 dBm -11.09 d& 776,000 MHz 788,000 MHz 100.000 kHz 786.63936 MHz 19.17 dem -10.83 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.09825 MHz -66.09 dBm -53.09 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01943 MHz -61.91 dBm -48.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -61.74 dBm -48.74 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.79755 MHz -54.54 dBm -41.54 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.20130 MHz -75.75 dBm -40.75 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.01948 MHz -70.98 dbm -35.98 dB.
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Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -65.95 dBm -30.85 dB 763.000 MHz 775,000 MHz 6.250 kHz 774,15485 MHz -75.84 dBm -40.84 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -45.84 dBém -32.684 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.89585 MHz -62.25 dém -49.25 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99955 MHz -48.70 dBm -35.70 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.98586 MHz -65.41 dBm -52.41 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.15185 MHz 4.88 dem -25.12 de 776.000 MHz 788.000 MHz 100.000 kHz 783.71429 MHz 4.89 dBém -25.11 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.03531 MHz -49.50 dBm -36.50 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.08956 MHz -41.39 dBm -28.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -45.73 dBém -32.73 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.20524 MHz -37.10 dBm -24.10 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -64.35 dBm -29.35 dB 793,000 MHz 506.000 MHz 6.250 kHz 793.09740 MHz -58.40 dBm 23.40 dB
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LTE Band 13/ 10MHz / QPSK

oo
Spectrum =] e m v
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.54605 MHz -74.82 dem -39.82 d& 763.000 MHz 775.000 MHz 6.250 kHz 772.17183 MHz -75.92 dBm -40.92 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -61.38 dém -48.38 db 775.000 MHz 775.900 MHz 100.000 kHz 775.58576 MHz -63.90 dem -50.90 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.99955 MHz -65.50 dBm -52.50 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.95350 MHz -68.93 dBém -55.93 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 19.80 dBm -10.20 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.35960 MHz 15.86 dBm -10.14 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09825 MHz -67.84 dBm -54.84 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01843 MHz -60.94 dBm -47.94 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.78986 MHz -50.69 dBm -37.69 dB 788,100 MHz 793.000 MHz 100.000 kHz 790.67308 MHz -50.12 dem -37.12 d8
793.000 MHz 806.000 MHz 6.250 kHz 795.17532 MHz -64.96 dBm -29.95 dB 793,000 MHz 806.000 MHz 6.250 kHz 795,24026 MHz -68.14 dbm -33.14 dB
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763,000 MHz 775,000 MHz 6,250 kHz 774,98611 MHz -67.21 dBm -32,21 dp
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -50.95 dBm -37.95 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99306 MHz -51.79 dBm -38.79 dB
776.000 MHz 788.000 MHz 100.000 kHz 794.00200 MHz 3.29 dBm -26.71 de
789.000 MHz 788,100 MHz 30,000 kHz 788.04151 MHz -37.94 dBm -24,94 de
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -34.19 dBm -21.19 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.43506 MHz -52.93 dBm -17.93 dg
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LTE Band 13/ 10MHz / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.73027 MHz -75.20 dém -40.20 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -75.81 dBm -40.91 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82582 MHz -61.66 dBm -48.66 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.02652 MHz -63.98 dem -50.98 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.99016 MHz -66.09 dBm -53.09 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.97138 MHz -68.81 dBm -55.81 dB
776.000 MHz 789,000 MHz 100,000 kHz 777.55245 MHz 13.89 dBm -11.11 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.38761 MHz 19.86 deém -10.14 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03262 MHz -67.74 dBm -54.74 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01134 MHz -60.77 dBm -47.77 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.81434 MHz -51.92 dBm -38.92 dB 788,100 MHz 793.000 MHz 100.000 kHz 79077028 MHz -50.41 dem -37.41 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.25325 MHz -65.99 dBm -30.99 d8 793.000 MHz 806,000 MHz 6.250 kHz 795.14935 MHz -67.40 dbm -32.40 dB.
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Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6,250 kHz 774,99401 MHz -67.26 dBm -32.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -51.01 dBm -38.01 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99805 MHz -51.53 dBm -38.53 dB
776.000 MHz 788.000 MHz 100,000 kHz 783.64236 MHz 3.30 dBm -26.70 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00415 MHz -37.68 dBm -24.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -34.34 dBm -21.34 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.42208 MHz -53.25 dBm -18.25 dB
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middle Band Edge / 1 RB

middle Band Edge / 1 RB

oo
pectrum | ()| spectrum ¥
Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auta Sweep Ref Level 24.80 deém  Offset 4.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
20 abiiLgheck paks 20 dbkll¢heck pARS
Line _§PURIOUS_| INE_ABS ”I PABS Line _$PURTOUS_LINE_ABS ] PABS n
10 dBm % 10 dem “
0 dem ” 0 dBm H
-10 dBm f ¥ -10 dBm — J( \
-20 dam I{ 1 -20 dBm- 1
SPURIOUS_LINE_ABS_ Ir I\ || SPURIOUS_LINE_ABS_ W
40 dem — 1 n 40 dBm j'J ‘\
50 dm / \n }i i 50 dBm fJﬂI /- ) Fam— n‘
-60 dBm r ! \ ﬂ -60 dBm \ \"I‘ =
| A ™
K \ =
70 dam T i 0 dBm- I 7T "
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.57003 MHz -74.94 dem -29.04 d& 763.000 MHz 775.000 MHz 6.250 kHz 770.30669 MHz -76.08 dBm -41.08 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85595 MHz -61.94 dBm -48.54 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.72423 MHz -63.86 dBém -50.36 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98487 MHz -66.28 dBm -53.28 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.93252 MHz -68.95 dBm -55.95 dB
776.000 MHz 783,000 MHz 100.000 kHz 777.60040 MHz 18.96 dBm -11.04 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 15.12 dém -10.88 db
788.000 MHz 788.100 MHz 30.000 kHz 788.04171 MHz -67.99 dBm -54.99 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00115 MHz -61.89 dBm -48.89 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.79965 MHz -52.18 dBm -39.18 di 788,100 MHz 793.000 MHz 100.000 kHz 700.83392 MHz -50.41 dBm -37.41 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.18831 MHz -66.00 dBm -31.00 dB 793,000 MHz 806,000 MHz 6.250 kHz 705,22727 MHz -68.56 dBm -33,56 dB
—

Il )

Date: 2 AUG 2023 11:06:18

L I

Date: 2AUG.2023 11:20:53

J

middle Band Edge / Full RB

Spectrum I

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d& Mode Auto Sweep

@1 AvgPwr
op dhipit ¢heck PARS
Line _$PURIOUS_|LINE_ABS_| PABS
10 dBm
0 dem [ memr T l
-10 dBm — J |
-20 dBm
o ) \
| SPURIOUS_LINE_ABS_ / HF‘
-40 dBm ! ""‘H\T
-50 dBm
-60 dBm ‘J WM‘N\,\
-70 dBm
s I
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775.000 MHz 6.250 kHz 774,89810 MHz -67.80 dBm -32.80 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -51.74 dBm -38.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99486 MHz -52.53 dBm -39.53 dB
776.000 MHz 788.000 MHz 100,000 kHz 783.65435 MHz 2.53 dBm -27.47 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.00694 MHz -38.69 dBm -25.69 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.23462 MHz -35.06 dBm -22.06 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.20130 MHz -53.29 dBm -18.29 dB
Jjl ) | ) wa
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LTE Band 13/ 10MHz / 256QAM

oo
spectrum v
Ref Level 24.80 dém  Offset 4.80 db Mode Auta Sweep Ref Level 24.80 dém  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 abiiLgheck PARS 20 gbflfheck - J*A_‘:-‘
Line kPURIOUS LINE ABS ﬂl paks Line _§PURIOUS_|INE_ABS_| PARS n
10 dBm ! 10 dem “
0 dBm ” 0 dBm H
10 dBm I \ -10 dBm —] J‘ l\
20 dam ¥ -20 dBm- ’ 1
~n J | I e g [
SPU _LINE_ABS_ T I\ || SPURIOUS_LINE_ABS_ J !
-40 dem ’l,‘ - T “ -40 dBm: j \
50 derm / \\\ }'1 : T -50 dem I i/
] A Nl
-60 dBm / AW i -60 dem rJ WAVCA )
70 dem M [ A 70 dém - -
| [0 T A -
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.59840 MHz -75.28 dem -40.28 d& 763.000 MHz 775.000 MHz 6.250 kHz 772.18382 MHz -76.28 dBm -41.28 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85595 MHz -61.93 dém -48.93 di 775.000 MHz 775.900 MHz 100.000 kHz 775.75839 MHz -63.80 dem -50.89 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99565 MHz -65.74 dBm -52.74 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.96508 MHz -68.79 dBém -55.79 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.60040 MHz 18.80 dBm -11.20 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 15.13 dém -10.87 db
788.000 MHz 788.100 MHz 30.000 kHz 788.07148 MHz -67.90 dBm -54.90 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.04411 MHz -61.46 dBm -48.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.82902 MHz -52.36 dBm -39.36 dB 788,100 MHz 793.000 MHz 100.000 kHz 790.80044 MHz -50.81 dem -37.81 d8
793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -65.82 dBm -30.82 dB 793.000 MHz 806,000 MHz 6.250 kHz 79517532 MHz -68.83 dbm -33.93 dB.
—_— —
Il J Ve ( )it )
Date: 2 AUG.2023 11:08:07 Date: 2. AUG.2023 11:22:42

middle Band Edge / Full RB

Spectrum I lu:u
Ref Level 24,80 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
op dhipit ¢heck PARS
Line _$PURIOUS_|LINE_ABS_| PABS
10 dem
0 dBém [ ]
-10 dBm — J |
-20 dBm
o / \
| SPURIOUS_LINE_ABS_ / \Nqu
-40 dBm { "'“"-\_7
-50 dBm
-60 dBm J’J M"\-W
-70 dBm
™ h
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775.000 MHz 6.250 kHz 774,89810 MHz -68.05 dBm -33.05 de
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -51.82 dBm -38.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99675 MHz -52.49 dBm -39.49 dB
776.000 MHz 788.000 MHz 100,000 kHz 783.64236 MHz 2.34 dBm -27.66 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.01184 MHz -38.68 dBm -25.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -35.02 dBm -22.02 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.11039 MHz -53.28 dBm -18.28 dB
)i J | ) wa
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spect

Ref Level 0.00 dém Offset 4.80 dB
SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0.00 dém
SGL Count 1004100

Offset 4.80 de

Mode Auto Sweep

@1 AvgPwr (@1 Avopwr
Limit 1I|uuk PAES Limit TmLk PARS
i ) s s VABS ) s s PARS
10 éd'r}ijm RIOUS | INE_ABS | PA _10 ddne 7|m RIOUS_LINE_ABS | PA
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS,
20 dB 20 dB
-30 dBm -30 dém
40 dB -40 dB
-50 dBm -50 dBm +
-60 dam | — -60 dBm —
-
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 747.06522 MHz -68.60 dBm -55.60 dB 30.000 MHz 763.000 MHz 100.000 kHz 752,55997 MHz -68.71 dém -55.71 dB
806.000 MHz 1,000 GHz 100.000 kHz 940.61719 MHz -67.55 dBm -54.55 dB 806.000 MHz 1.000 GHz 100.000 kHz 958.45627 MHz -67.42 dBm -54.42 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,55511 GHz -40.71 dBm -27.71 de 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -43.77 dem -30.77 de
3.000 GHz 8,000 GHz 1,000 MHz 699735 GHz -52.50 dBm -39.50 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.84587 GHz -52.61 dBm -39.61 dB
( | ) - ( ] J -

Date: 2 AUG 2023 102211

Date: 2 AUG 2023 10:41-23

Highest Channel / QPSK

Spectrum I

Ref Level 0.00 dem  Offset 4.80 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

heck
PURIOUS

PA
PA

Bs
5s

Limit (

-10 4 INE_ABS

|_SPURI _LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm—j

e

-80 dBm

-90 dBm

Start 30.0 MHz

18004 pts

Stop 8.0 GHz

Spurious Emissions

Range Low | Range Up |

RBW |

Frequency

Power Abs |

ALimit |

30.000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

763.000 MHz
1.000 GHz
3.000 GHz
8.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

752.19365 MHz
932.47326 MHz
1.56511 GHz
6.98885 GHz

-68.56 dBm
-67.33 dBm
-40.43 dBm
-52.55 dBm

]

Date 2 AUG 2003 104243

-55.56 dB
-54.33 dB
-27.43 dB
-39.55 dB
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum I

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
10 Ehéll':‘r_ PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_&ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
— | b ammprebeimesssmnrmt
-60 dBm = =
-80 dBm
-90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz -68.48 dBm -55.48 dB
806.000 MHz 1.000 GHz 100.000 kHz -67.40 dBm -54.40 dB
1.000 GHz 3.000 GHz 1.000 MHz -38.60 dBm -26.60 dB
3.000 GHz 8.000 GHz 1.000 MHz -52.56 dBm -39.56 dB

)
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) VE)\I/:)éllg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0042
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0003
-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0044
20 Minimum Voltage 0.0006
Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.5 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number : A78 of A218
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz

Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB
Middle CH 4.26 5.62

Full RB Result
6.32 6.26 PASS

LTE Band 25 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum ka2
RefLevel 26.00 dom  Offset 5.00 0B
e Att 0db  AQT 2 ms @ RBW 20 MHz
@153 View
B
0.1 .
0.01 -
1

y
1E-0 3

1

|

]

IF 1.88 GHz Mean Pwr + 20.00 dB

ary C Distribution Function
mean | peak | crest | 10% | 196

Samples: 130000

| 0a% | o019 |
Trace 1 [ 21.37 ddm | 25.99 dBm 4.62 OB 2.43 dB 3.71 0B 4.28 db 4.52 dB
—
[T

Cate: 1.AUG.2023 21:38.22

Middle Channel / Full RB/ 16QAM

Spectrum &2
RefLevel 26.00 dém  Offset 5.00 dB

ko Att 06k AQT 2ms @ RBW 20 MHz
[@15a view

tF 1.88 GHz

Mean Pwr + 20.00 dB

ary © ive Distribution Function

mean | peak | crest | 10% | 196
Trace 1 [ 20.42 dém | 26.54 dém ©.22 OB
—

Samples: 130000
| 0a% | o019 |
3.07 dB +.81 B 5.62 db 6.03 db

Cate: 1.AUG.2023 21:38.45
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Middle Channel / Full RB/ 64QAM

@

Spectrum

Ref Level 26.00 dém Offset 6.00 d8

At 30d8 AQT 2 ms @ RBW 20 MH:
[@15a View

0.1 -
0.01 S
X .
16D -
§
z S
Y
\
y |
1E-0 1
16D 1
lcF 1.88 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.42 dém | 25.78 dém 7.35 db 3.16 dB 5.13 d8 6.32 dB 6.96 dB
it -
JL J [ EEERERE I

Cate: 1.AUG.2023 21:39.08

Middle Channel / Full RB/ 256QAM

Spectrum

RefLavel 26.00 dom  Offset 6.00 db

Att 30 B AQT 2 ms @ RBW 20 MHz
[@15a view

N
0.01
X .
16D -
b
\ N
A
1€-0 +
s
16D |
lcF 1.88 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean Peak crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.24 dém | 25.60 dém 716 0B 3.16 dB 5.13 d8 .26 dB 6.96 dB
it -
JL J [ EERCREEN

Date: 1.AUG.2023 21:39:32
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26dB Bandwidth
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saronas. FCC RF Test Report

Report No. : FG372609B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o) o)
Ref Level 26.00 dom  Offset 6.00 db @ RBW 30 kHz RefLevel 26.00 dm  Offset 6.00 db e RBW 30 kHz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT e Att 300E SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N R Mi[1] 16.28 dBm - e M1 16.41 dBm
20 de X 1.87982940 GHz 20 dex ¥ 1.88014830 GHz
S eV W 26.00 dB rtend BB e, 26.00 dB
Qfactor | 1544.9 Q factor 1545.2
0dem 0 dém
|
-10d L] 10 di
\ 4
20 . -20 T
Ao Vet NS P N el e P
AT AL S A
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 1 1.8728284 GHz 16.28 dbm gk down 12168 MHz [ 1 1.8801483 GHz 16.41 dbm gk down 12168 MHz
T1 1 1.8793874 GHz -2.41 dém nde 26.00 d& T 1 1.8793058 GHz -9.38 dBm nde 26.00 d&
T2 1 1.8806042 GHz -3.97 dém Q factar 1544.3 T2 1 1.8806126 GHz -9.42 dBm Q factar 1545.2
| |
L JL J - L JL J -
Date: 1.AUG 2023 21:52.44 Date: 1 AUG.2023 215306
Ref Level 26.00 dém  Offset 6.00 db @ RBW 100 kHz RefLevel 26.00 dm  Offset 6.00 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps w VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N o Mi[1] 16.31 dBm - = Mi[1] 16.23 dBm
20 d8 T n 1.87958640 GHz] 20 dax b 1.87904700 GHz|
ATa e RV S Vo 26.00 dBl AT T e B A e 26.00 dB)
10 dem B Y 3.021000000 MHz 10 dem i B 3.050900000 MHz
Q factor A 622.2 / Q factor 3 615.9
0dem X 0 dém - T
¥ i3 §
-10d t -10di 3
Y /
20 = + v -20 =
S o NPl N e
307 30 d
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result
2 1 1.8795864 GHz 16.31 dbm gk down 3021 MHz i 1 1873047 GHz 16.23 dbm gk down 3.0509 MHz
T1 1 1.8784055 GHz -2.30 dém nde 26.00 d& T 1 1.8784775 GHz -9.56 dBm nde 26.00 d&
T2 1 1.8815165 GHz -3.73 dém Q factar 622.2 T2 1 1.3815285 GHz -10.07 dém Q factar 615.9
| |
L JL J - L JL J -

Date: 1.AUG.2023 21:50:59

Date: 1.AUG.2023 21.51:21

LTE Band 25

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

pectrum &2 ctrum &2
Ref Level 26.00 dém  Offset 6.00 db @ RBW 100 kHz RefLevel 26.00 dm  Offset 6.00 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps w VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N — mif1 15.52 dBm - Mi[1] 14.10 dBm
20 de % 1.88083000 GHz 20 dex 1.87989000 GHz
PTARY, (e A L 26.00 dB 26.00 dB
. - Wy M b ARy ) - W T e .
10 7 By \ 4855000000 MHz 10 d8 f 4.925000000 MHz
[ Q factor \ 387.3 | Q factor 381.7
0 dém T 0 dém: 7
1]
-10d -10di 7
[
20 20
|- ~ e nm )
—— o y . L T Wt -
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | ion Result |
2 1 1.88033 GHz 15.52 dém gk down 4.655 MHz [ 1 1.87988 GHz 14.10 dBm gk down 4,925 MHz
T1 1 1.877532 GHz -10.58 dBm nde 26.00 d& T 1 1.877523 GHz -11.55 dém nde 26.00 d&
T2 1 1.882386 GHz -10.74 dBm Q factar 387.3 T2 1 1.892448 GHz -11.72 dém Q factar 3817
| |
L JL J - L JL J -

Date: 1.AUG 2023 21.47.23
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LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

Ref Level 26.00 dam

Offset 6.00 b e RBW 300 kHz

(=]

Date: 1.AUG.2023 21:45

55

DCate: 1.AUG.2023 21.46:15

RefLevel 26.00 dom  Offset 6.00 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N Mi[1] 16.26 dBm - Mi[1] 15.56 dBm
20 de 1.8795600 GHz 20 dex 1.8758040 GHz
o Siaa e P 26.00 dB i et 26.00 dB
10 dem 1 Bw \ 9.690000000 MHz 10 dam 1 B \ 9.490000000 MHz
{ Q factor 3 190.0 / Q factor 189.7)
0dem ! - 0 dém i
v ¥ -
-10d -10di
f \ {
/ |
20
/ | A~
Pave ~ W . - i
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 1.87956 GHz 16.26 dém gk down 9,69 MHz [ 1 1.875804 GHz 15.56 dbm gk down 9,69 MHz
T1 1 1.87508E GHz -2.37 dém nde 26.00 d& T 1 1.875025 GHz -10.36 dém nde 26.00 d&
T2 1 1.884575 GHz -10.30 dBm Q factar 150.0 T2 1 1.884915 GHz -10.70 dém Q factar 1688.7
I il I
L JL J - L JL J -

LTE Band 25

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 1.AUG.2023 21:44.20

Date: 1.AUG.2023 21.44:51

Ref Level 26.00 dém  Offset 6.00 db @ RBW 300 kHz RefLevel 26.00 dom  Offset 6.00 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N e 16.21 dBm - Mi[1] 14.35 dBm
20 de 1.8825470 GHz 20 dex i 1.8769130 GHz
Al [t 26.00 dB A 26.00 dB
o A e I - S\
10 i 14.416000000 MHz 10 d8 266000000 MHZ,
! Q factor \ 130.6 Q factor | 131.6
0 d8m T 'y 0 dBm T
e 1 1
-10 ¥ 104 v
f | f \
20 ;I . -20 f S
\ fih A \
3 s = =
|- 38R0 S N Y it R =aaviwy
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 1.882547 GHz 16.21 dém gk down 14,416 MHz [ 1 1876813 GHz 14.35 dBm gk down 14266 MHz
T1 1 1.872807 GHz -2.32 dém nde 26.00 d& T 1 1.872807 GHz -12.22 dém nde 26.00 d&
T2 1 1.887223 GHz -3.90 dbm Q factar 130.6 T2 1 1.887073 GHz -11.34 dBm Q factar 1316
| |
L JL J - L JL J -

LTE Band 25

Middle Channel / 20MHz / QPSK

Middle Ch

annel / 20MHz / 16QAM

Date: 1.AUG 2023 212420

Cate: 1 AUG.2023 21.24:42

pectrum &2 ctrum &2
Ref Level 26.00 dém  Offset 6.00 db @ RBW 300 kHz RefLevel 26.00 dom  Offset 6.00 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N Mi[1] 14.80 dBm - Mi[1] 13.75 dBm
20 de 1.8797200 GHz 20 dex 1.8811190 GHz
TN T 26.00 dB & s 26.00 dB
10 dem 7 - 18.861000000 MHz 10 dem 7 © v 4 18.741000000 MHz
| Q factor | 99.7 | Q factor | 100.4)
0dem J T 0 dém \
-10d T -10 i v
20 - -20 ! s
/ \ ‘ / |
30 dgm— AT EREUle Al AT
e (R SN - W ST (Y|
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | ion Result
2 1 1.67572 GHz 12.80 dém gk down 18,661 MHz [ 1 1881116 GHz 13.75 dém gk down 18,741 MHz
T1 1 1.870609 GHz -11.31 dBm nde 26.00 d& T 1 1.870600 GHz -11.32 dém nde 26.00 d&
T2 1 1.889471 GHz -11.33 dBm Q factar 5.7 T2 1 1.889351 GHz -11.54 dBm Q factar 100.4
I I
L JL J - L JL J -
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saronas. FCC RF Test Report

Report No. : FG372609B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=]

Ref Level 26.00 dém  Offset 6.00 dB e RBW 30 kHz

(=]

Date: 1.AUG.2023 21:52.23

RefLevel 26.00 dm  Offset 6.00 db e RBW 30 kHz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT e Att 300E SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
N M1[1] 15.47 dBm - | M1[1] 15.51 dBm
20 de X 1.8B015660 GHz 20 dex [ 1.87980980 GHz
A o AN B Bt 1085314685 MHz - . 1096503497 MHz
10 d8m 10 d8m AQera
0dem - 0 dém '\
/ \ \
£ -10di
\ 1
20 f )
L s, e P
N Wy Pon NPRRIe v
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.8801566 GHz 15.47 dém [ 1 1.8798098 GHz 15.51 dBm
T1 1 1.87945734 GHz 9.67 dBm Oce Bw 1.DBS314685 MHz T 1 1.87945734 GHz 7.68 dBm Oce Bw 1.096E03407 MHz
T2 1 1.88054266 GHz 10.08 dém T2 1 133055385 GHz 7.33 dém
| |
L JL J L JL J -

DCate: 1.AUG.2023 21.53.25

LTE Band 25

Middle Channel / SMHz / QPSK

Middle Channel / SMHz / 16QAM

Date: 1.AUG 2023 21.47.02

Ref Level 26.00 dém  Offset 6.00 db @ RBW 100 kHz RefLevel 26.00 dm  Offset 6.00 db e RBW 100 kHz
o At 0dE SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
N CIEVTT 17.83 dBm - = Mi[1] 16.41 dBm
20 de ) X 1.88100100 GHz 20 dex v 1.87904100 GHz
- ~O et e 2.703296703 MHz T e s BN Ve AT 2.709290709 MHz
10 dam E 10 dam %
0dem 0 dém 1
) I \
-10d + -10d ~
\
/ \ \
7 -20
\ AN ™
P ] S
30 d
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 1.881001 GHz 17.83 dém [ 1 1873041 GHz 16.41 dbm
T1 1 1.87865734 GHz 10.30 dém Oce Bw 2.70D3206703 MHz T 1 1.87864535 GHz .29 dBm Oce Bw 2.700200709 MHz
T2 1 1.88136064 GHz 10.32 dbm T2 1 183135465 GHz 10.42 dBm
I I
L JL J - L JL J -
Date: 1.AUG 2023 21:50.38 Date: 1 AUG.2023 21.51:42
pectrum &2 &2
Ref Level 26.00 dém  Offset 6.00 db @ RBW 100 kHz RefLevel 26.00 dm  Offset 6.00 db e RBW 100 kHz
o At 0dE SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
N Mi[1] 15.13 dBm - Mi[1] 14.20 dBm
20 de - = 1.87879100 GHz 20 dex T 1.8B086000 GHz
r . P oy BB 2 }. 495504496 MHz reme et e s REG BV }. 495504496 MHz
10 dBm ‘)‘y"v-u. TN P 10 dom s st e e 2 - \
| ! I \
0 dBm 0 dBm: - -
\ | b
| )
-10d \ -10d
\ /
20 - Y 20 1
oo folbnt Lo ) JURTTE N ol AT
0t e oy L
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | ion Result |
2 1 1.876781 GHz 15.13 dém [ 1 1.88036 GHz 14.20 dém
T1 1 1.8777423 GHz 10.42 dém Oce Bw 4.405504496 MHz T 1 1.8777423 GHz 10.12 dBm Oce Bw 4.405504496 MHz
T2 1 1.8822376 GHz 3.34 dBm T2 1 1.8822378 GHz 9.50 dBm
I
L JL

Cate: 1 AUG.2023 21 48.06

JL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2APJ4-SLM920

Page Number 1 A85 of A218



SPORTON LAB.
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LTE Band 25

o) o)
Ref Level 26.00 dém  Offset 6.00 db @ RBW 300 kHz RefLevel 26.00 dom  Offset 6.00 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N o Mi[1] 16.65 dBm - Mi[1] 16.52 dBm
20 de N - L 1.8795400 GHz 20 dex 1.8764240 GHz
I Ve L N | e o Ol ] 9.010989011 MHZ r A VAR [N e SR ¢ 9.010989011 MHZ
10 dem 7 10 dém 7 =
| / Y
0 dem | 0 dBm ’f II
| \ \
-10d J - -10di [ -
/ / \
/ \ / \
20 T -0 7
~ o ~ |
I AV e \r N
s . W s L, LA
£ L N A —
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.67954 GHz 16.65 dbm [ 1 1876424 Grz 16.52 dBm
T1 1 1.8754845 GHz 10.91 dém Oce Bw 0.010989011 MHz T 1 1.8754545 CHz 10.30 dém Oce Bw 0.010989011 MHz
T2 1 1.8844955 GHz 10.81 dbm T2 1 1.3344755 GHz 9.92 dém
I I
L JL J L JL J -
Date: 1.AUG 2023 21:45.35 Date: 1. AUG.2023 214629
Ref Level 26.00 dém  Offset 6.00 db @ RBW 300 kHz RefLevel 26.00 dom  Offset 6.00 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N Mi[1] 14.60 dBm - Mi[1] 14.23 dBm
20 de 1.8811090 GHz 20 dex ™ 1.8814390 GHz
- LA e A L2 13366633367 MHz 16 o A S A QegBu et 13.336663337 MHz
0dem 0 dém it
-10d { -10di
/
20 L -20
SRl s = SV WY 0 =]
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 1.881108 GHz 12.63 dem [ 1 1881438 GHz 14.24 dbm
T1 1 1.8733167 GHz 9.25 dBm Oce Bw 13. 366633367 MHZ T 1 1.8733167 GHz 8.87 dém Oce Bw 13336663337 MHZ
T2 1 1.8866833 GHz 3.04 dBm T2 1 1.8866533 GHz 8.27 dém
I il I
L JL J L JL J -
Date: 1.AUG 2023 21:44.08 Date: 1 AUG.2023 214513
pectrum &2 ctrum &2
Ref Level 26.00 dém  Offset 6.00 db @ RBW 300 kHz RefLevel 26.00 dom  Offset 6.00 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att S0dE SWT 185 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N Mi[1] 15.54 dBm - Mi[1] 13.22 dBm
20 de 1.8746850 GHz 20 dex 1.8774080 GHz
T1 L prmadn e R 2 17.822177622 MHz . See B T 17.822177622 MHz
10 dBm z SV (Ll P 10 dam PR g fREE0N
[ ki \ )i v 1
0 dem J’ it 0 dBm T ‘1
-10d -10di f
i I / \
20 0 / \
/ \ 1.7 \
v e Pt P o
VAT AN P T
50 d 50 di
60 -60
70 d 70 dl
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | ion Result |
2 1 1.874685 GHz 15.54 dBm [ 1 1.877403 GHz 13.22 dBm
T1 1 1.871049 GHz 9.62 dBm Oce Bw 17822177822 MHz T 1 1.8711280 GHz 7.61 dBm Oce Bw 17822177822 MHz
T2 1 1.8888711 GHz 9.40 dBm T2 1 1.888951 GHz 9,35 dBm
I I
L JL J L JL J -
Date 1.AUG 2023 21:23.58 Date: 1AUG.2023 212503
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372609B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 25.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset ©.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
imit ¢heck | SPURIGHIG OHBIEKABS _ paks
20 UEH‘“' e - a “ %Phe $rurtpiis | InNE _ABS PARS
e _EPURIOUS_|INE_ABS If\ ne ?‘T S_}INE_ABS | ABS
10 dBm ' 10 dBm [
[ v | |
| [
-10 dBm A -10de 1
| SPURIOUS_LINE_ABS_ \ / l
-20 dem 4 L -20 dBm: \
-30 dBm {A w,\ -30 dem: ‘. u\
-40 dBm _,f[ \ -40 defr “\“
50 dem ettt A LWy \mJ \'f\ i
bt hd \
-60 dBm -60 dBm:
-70 dBm -70 dBry
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -31.36 dBm -18.36 d& 1,913 GHz 1.915 GHz 100.000 kHz 1.91479 GHz 19.42 dém -10.58 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -26.46 dBm -13.45 dB 1,915 GHz 1,916 GHz 20.000 khz 1,01500 GHz -33.39 dém -20.32 dB
1.850 GHz 1.852 GHz 100.000 kHz 1,85026 GHz 21.25 dBm -8.75 d& 1,016 GHz 1,925 GHz 1.000 MHz 1,91600 GHz -30.81 dim -17.81 dB
]" T R BEBEEEE
( Il J ]
Date: 1.AUG.2023 17:50:07 Date: 1.AUG 2023 18.09:14
Lowest Band Edge / Full RB Highest Band Edge / Full RB
'] o
e rum ﬂé}' Spectrum 7
Ref Level 25.00 dBm  Offset 6.00 d@ Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit §heck PAES S PURIGHE CHBEKABS_
T 2U agme
a0 nhfr"m bPURIOUS_| INE_ABS PARS ine _§PURIO[IS_| INE_ABS_]
10 dBm: J," Y 10 ucm/ \
bu | » .
-10 dBm ’ \ {
| SPURIOUS_LINE_ABS_ \ \
-20 dBm i T \
-30 dBm 7 »’J o L\l w
-40 dBm o “'MJ‘ r\u -40 derr "W\M‘M
e P,
-50 dem — 50 dB ZO—
nisrield R IS Www———
-60 dBm -60 dBm:
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -21.12 dBm -68.12 d& 1,913 GHz 1,915 GHz 100.000 kHz 1,91425 GHz 12,18 dim -17.82 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84993 GHz -34.22 dBm -21.22 48 1.915 GHz 1.916 GHz 20.000 kHz 1,91500 GHz -34.50 dBm -21.50 dB
1.850 GHz 1.852 GHz 100.000 kHz 1,35084 GHz 12.62 dBm -16.38 dB 1.916 GHz 1,925 GHz 1,000 MHz 1,01604 GHz -27.27 dBm ~14.27 dB
- S
I | ) e L il ] ] [

Date: 1.AUG.2023 17.59.18

Date: 1.AUG.2023 182418
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SPORTON LAB.
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Report No. : FG372609B

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 1 AUG 2023 17:53:47

Date: 1.AUG.2023 1822:31

spectrum x| Spectrum v
Ref Level 25.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
imit ¢heck | SPURIGHIG OHBIEKABS _ paks
0 ”EHJ” o ] ] “ %Phe $rumpiis | INE ABS PARS
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50 dam e v \@1""’ 3 B H
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-70 dBm -70 dBry
Start 1.84 GHz 3003 pts Stop 1.852 GHz | | | start 1.913 GHz 6003 pts Stop 1.025 GHz
purious Emissions Spurious Emissions
__Rangelow | Range up RBW |  Frequency | Power Abs Atimit | Range Low Range U RBW Freguenc Power Abs Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -32.90 dbm -19.90 dé 1.913 GHz 1.91E GHz 100.000 kHz 1.91472 GHz 18.05 dém ~11.05 dB
1849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -27.36 dBm -14.36 d8 1.915 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -34.24 dBm -21.24 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85025 GHz 20.41 dBm -0.50 db 1.916 GHz 1.92E GHz 1,000 MHz 191607 GHz 3123 dBm 1823 dB
]" Y
( )i J v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 1.AUG.2023 18:01.04

Date: 1.AUG.2023 18.26.04

Spectrum Spectrum L
Ref Level 25.00 dBm  Offset 6.00 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AE | SPURIGHE CHBEK ABS_ PARS
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Start 1.84 GHz 3003 pts Stop 1.852 GHz | | | Start 1.913 GHz 6003 pts Stop 1.025 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range low | RangeuUp | REBW | Frequency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -22.48 dBm -9.48 d& 1.913 GHz 1.916 GHz 100.000 kHz 1.91468 GHz 11.40 dBm -~18.60 dB
1.843 GHz 1.850 GH2 20.000 kHz 1.84995 GHz -33.01 dBm -20.01 dé 1.915 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -35.05 dBm -22.05 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85110 GHz 12.44 dBm -17.56 dB 1.0916 GHz 1,925 GHz 1,000 MHz 101811 GHe 26 50 dBm 1350 dB
T
I - ( ) ] T -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372609B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Date: 1 AUG 2023 17:55:32

Date: 1.AUG.2023 18.12.44

Ref Level 25.00 dBm  Offset 6.00 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset .00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPur
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purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -32.78 dBm -19.78 d& 1,913 GHz 1.915 GHz 100.000 kHz 1.91478 GHz 18.78 dém -11.22 dB
1.845 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -27.83 dBm -14.83 dB 1.915 GHz 1.916 GHz 20.000 kHz 1,91500 GHz -34.61 dém -21.81 dB
1.850 GHz 1.852 GHz 100.000 kHz 1,85027 GHz 20.40 dBm -9.60 d& 1,916 GHz 1,925 GHz 1.000 MHz 1,91600 GHz 31,50 dim -18.50 dB
]" T R BEBEEEE
( )i J v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Date: 1.AUG.2023 18:02.48

Date: 1.AUG.2023 18.27.49

Ref Level 25.00 dBm  Offset 6.00 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 6.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -22.97 dBm -9.87 dé 1,913 GHz 1,915 GHz 100.000 kHz 1,91454 GHz 10.12 dim -19.88 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84997 GHz -32.86 dBm -19.86 d& 1.915 GHz 1.916 GHz 20.000 kHz 1.91502 GHz -35.31 dBm -22.31 dB
1.850 GHz 1.852 GHz 100.000 kHz 1,35080 GHz 12.37 dBm -17.63 dB 1,916 GHz 1,925 GHz 1,000 MHz 1,01603 GHz -28.60 dBm ~15.60 dB
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SPORTON LAB.

FCC RF Test Report
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LTE Band 25/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Date: 1 AUG 2023 17.57:17

Date: 1.AUG.2023 181429

Ref Level 25.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset ©.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -32.87 dBm -109.67 d& 1,913 GHz 1.915 GHz 100.000 kHz 1.91475 GHz 18.80 dém -11.20 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -27.75 dBm -14.73 dB 1,915 GHz 1,916 GHz 20.000 khz 1,91500 GHz -35.07 dém -22.07 dB
1.850 GHz 1.852 GHz 100.000 kHz 1,85025 GHz 20.35 dBm -9.65 dB 1,016 GHz 1,925 GHz 1.000 MHz 1,91605 GHz 31,53 dim -18.53 dB
]" T R BEBEEEE
( Il J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum Spectrum v
Ref Level 25.00 dBm  Offset 6.00 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 6.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372609B
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